

# Hunan Standard Steel Co.,Ltd

## Tensile Properties Test Report

Date: 15th,Sep,2016

Number: ZS/QR-8.2.4-18

No	Sizes(mm)	Grade	Standard	Heat No.	Tensile specimen size			Results	
					Pipe Body transverse		Weld transverse direction Rm MPa		
					Rel MPa	Rm MPa			A %
1	762×11.9	X52	API 5L PSL2	12-11023	450	570	40	575	Pass

Tester: Jun Zhao

Checker: Jun Zhao

